
11. PARTS LIST

①

①

Pump assembly

②

②

③

③

④

⑤

⑤ ⑥

⑦

⑦

⑧
⑧

⑨

⑨

⑩

⑪

⑪

⑫

⑫

⑬

⑮
⑭

⑯

⑰

⑱
⑲

⑳

23

22

31

SEMS screw
M4×12 P3 (8)

SEMS screw
M3×6 P2

SEMS screw
M4×6 P2

Binding head screw
M3×6 (8)

External tooth lock washer
DN3

Tapping screw
P tight
DN3×12 (4)External tooth 

lock washer
DN3 (4)

External tooth 
lock washer
DN4

Tapping screw
P tight
DN3×8 (5)

Countersunk 
head screw
M4×8 (4)
Countersunk 
head screw
M4×12 (2)

SEMS screw
M3×6 P2 (3)

Hexagon socket 
set screw
M4×6

㉑

Specifications
qty 2
qty 2

qty 2

qty 2

qty 10

100 - 120 V
220 - 240 V
USA
220 - 240 V
India
220 V KC, 230 V CE
230 V CE U.K.

China
110 V, 220 - 240 V

Part No.
A1013
A1014
B1050
B1053
B1056
B1057
B1059
B1312
B1313
B2060
B2085
B2506
B3428
B5076
A5020
B5077
B5100
B5099
B3414
B2384
B3674
B3675
B2419
B2421
B2422
B2424
B2425
B2426
B2436
B3508
B3550
B3616
C5030

Part Name
Diaphragm
Valve plate
Pump head
Balance weight
Fixing plate
Ring for bearing
Exhaust filter
Crank
Filter retaining pin
Crank shaft
Diaphragm setting plate
Damper
Motor
Vacuum outlet cap
Filter
O-ring
Receptacle assembly
P.W.B. / for control
Inner hose joint
Inlet
Fuse/250 V-7 A
Fuse/250 V-4 A
Power cord, 3 wired cord & American plug
Power cord, 3 wired cord but no plug
Power cord, 3 wired cord & BS plug
Power cord, 3 wired cord & European plug
Power cord, 3 wired cord & BS plug 
Power cord, 3 wired cord & Australian plug
Power cord, 3 wired cord & Chinese plug
Power cord, 3 wired cord & American plug (B)
Power cord, 3 wired cord & SI plug
Power cord, 3 wired cord & BR plug
Tool box

Item No.
● HAKKO FR-410

Part No.
B1215

B2874
B1086
B1087
B1088
B1089
B5141
B1302
B1303
B1304
B1305
B5142
B1306
B1307
B5143
B1308
B1309
B1310
B1311

Part Name
Cleaning pin

Cleaning pin
Cleaning pin
Cleaning pin
Cleaning pin
Cleaning pin
Cleaning drill
Cleaning drill
Cleaning drill
Cleaning drill
Cleaning drill
Drill holder
Drill holder
Drill holder
Drill bit
Drill bit
Drill bit
Drill bit
Drill bit

Specifications
For heating element

For ø0.6 mm (0.02 in.) nozzle
For ø0.8 mm (0.03 in.) nozzle
For ø1.0 mm (0.04 in.) nozzle
For ø1.3 mm (0.05 in.) nozzle
For ø1.6 mm (0.06 in.) nozzle
For ø0.6 mm (0.02 in.) nozzle
For ø0.8 mm (0.03 in.) nozzle
For ø1.0 mm (0.04 in.) nozzle
For ø1.3 mm (0.05 in.) nozzle
For ø1.6 mm (0.06 in.) nozzle
For ø0.6 mm (0.02 in.) nozzle
For ø0.8 mm (0.03 in.)/1.0 mm (0.04 in.) nozzle
For ø1.3 mm (0.05 in.)/1.6 mm (0.06 in.) nozzle
For ø0.6 mm (0.02 in.) nozzle (qty 10)
For ø0.8 mm (0.03 in.) nozzle (qty 10)
For ø1.0 mm (0.04 in.) nozzle (qty 10)
For ø1.3 mm (0.05 in.) nozzle (qty 10)
For ø1.6 mm (0.06 in.) nozzle (qty 10)

● Cleaning pin / Drill

32

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21

22

23



11. PARTS LIST

①

①

Pump assembly

②

②

③

③

④

⑤

⑤ ⑥

⑦

⑦

⑧
⑧

⑨

⑨

⑩

⑪

⑪

⑫

⑫

⑬

⑮
⑭

⑯

⑰

⑱
⑲

⑳

23

22

31

SEMS screw
M4×12 P3 (8)

SEMS screw
M3×6 P2

SEMS screw
M4×6 P2

Binding head screw
M3×6 (8)

External tooth lock washer
DN3

Tapping screw
P tight
DN3×12 (4)External tooth 

lock washer
DN3 (4)

External tooth 
lock washer
DN4

Tapping screw
P tight
DN3×8 (5)

Countersunk 
head screw
M4×8 (4)
Countersunk 
head screw
M4×12 (2)

SEMS screw
M3×6 P2 (3)

Hexagon socket 
set screw
M4×6

㉑

Specifications
qty 2
qty 2

qty 2

qty 2

qty 10

100 - 120 V
220 - 240 V
USA
220 - 240 V
India
220 V KC, 230 V CE
230 V CE U.K.

China
110 V, 220 - 240 V

Part No.
A1013
A1014
B1050
B1053
B1056
B1057
B1059
B1312
B1313
B2060
B2085
B2506
B3428
B5076
A5020
B5077
B5100
B5099
B3414
B2384
B3674
B3675
B2419
B2421
B2422
B2424
B2425
B2426
B2436
B3508
B3550
B3616
C5030

Part Name
Diaphragm
Valve plate
Pump head
Balance weight
Fixing plate
Ring for bearing
Exhaust filter
Crank
Filter retaining pin
Crank shaft
Diaphragm setting plate
Damper
Motor
Vacuum outlet cap
Filter
O-ring
Receptacle assembly
P.W.B. / for control
Inner hose joint
Inlet
Fuse/250 V-7 A
Fuse/250 V-4 A
Power cord, 3 wired cord & American plug
Power cord, 3 wired cord but no plug
Power cord, 3 wired cord & BS plug
Power cord, 3 wired cord & European plug
Power cord, 3 wired cord & BS plug 
Power cord, 3 wired cord & Australian plug
Power cord, 3 wired cord & Chinese plug
Power cord, 3 wired cord & American plug (B)
Power cord, 3 wired cord & SI plug
Power cord, 3 wired cord & BR plug
Tool box

Item No.
● HAKKO FR-410

Part No.
B1215

B2874
B1086
B1087
B1088
B1089
B5141
B1302
B1303
B1304
B1305
B5142
B1306
B1307
B5143
B1308
B1309
B1310
B1311

Part Name
Cleaning pin

Cleaning pin
Cleaning pin
Cleaning pin
Cleaning pin
Cleaning pin
Cleaning drill
Cleaning drill
Cleaning drill
Cleaning drill
Cleaning drill
Drill holder
Drill holder
Drill holder
Drill bit
Drill bit
Drill bit
Drill bit
Drill bit

Specifications
For heating element

For ø0.6 mm (0.02 in.) nozzle
For ø0.8 mm (0.03 in.) nozzle
For ø1.0 mm (0.04 in.) nozzle
For ø1.3 mm (0.05 in.) nozzle
For ø1.6 mm (0.06 in.) nozzle
For ø0.6 mm (0.02 in.) nozzle
For ø0.8 mm (0.03 in.) nozzle
For ø1.0 mm (0.04 in.) nozzle
For ø1.3 mm (0.05 in.) nozzle
For ø1.6 mm (0.06 in.) nozzle
For ø0.6 mm (0.02 in.) nozzle
For ø0.8 mm (0.03 in.)/1.0 mm (0.04 in.) nozzle
For ø1.3 mm (0.05 in.)/1.6 mm (0.06 in.) nozzle
For ø0.6 mm (0.02 in.) nozzle (qty 10)
For ø0.8 mm (0.03 in.) nozzle (qty 10)
For ø1.0 mm (0.04 in.) nozzle (qty 10)
For ø1.3 mm (0.05 in.) nozzle (qty 10)
For ø1.6 mm (0.06 in.) nozzle (qty 10)

● Cleaning pin / Drill

32

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21

22

23



Part No.
FH410-82

Part Name
Iron holder

Specifications
with cleaning wire

Item No. Part No.
A1519

Part Name
Cleaning sponge

Specifications
1

● Iron holder

● Optional Parts

Item No. Part No.
FT400-81
599-029

Part Name
Tip cleaner
Cleaning wire 

Specifications
● Iron holder parts

2

1

Specifications

L, qty 10

FR-4103
FR-4103
FR-4103
FR-4103
FR-4103
FR-4103
FR-4103

Part No.
A5030
B5104
A5031
A5044
B5185
B5222
B5224
B5064
B5063
A5055
B5101
B5258
B5106

Part Name
Front holder
Pre-filter
Filter holder
Ceramic paper filter
Filter pipe assembly
Enclosure pipe
Joint cover
Wave spring
Movable joint
Heating element
Hose
Trigger
Nozzle wrench

● HAKKO FR-4103 parts

SpecificationsPart No.
FR4103-81

Part Name
HAKKO FR-4103

● HAKKO FR-4103

2

1
Item No.

Part No.
C5046

Part Name
Nozzle quick changer

Specifications

Part No.
B5228
B5230*1

Part Name
Receptacle
Oval nozzle positioning jig

Specifications

for N61-15, 16

● Optional Parts (Nozzle quick changer)

● Nozzle quick changer parts

*1 If using N61-15, 16 oval nozzles, attach a oval nozzle 
positioning jig to the receptacle.

Item No.

Pan head 
screw
M3×6

21

1

SEMS screw 
M3×12 P2 (2)

2

1

2
1

3
4

5
6
7
8
9

10
11
12

41 -

SEMS screw
M2.6×12 P2

SEMS screw
M2.6×15 P2 (2)

2

1

3
4

5

6

7
8

9

10

41 -

11

33

12

11. PARTS LIST (continued) 12. WIRING DIAGRAM

Inlet Power 
switch

34


